
Journal of Babylon University/Engineering Sciences/ No.(4)/ Vol.(25): 2017 

1151 

Performance Assessment of AL-Hussein City Water 
Treatment Plant In Holly  Karbala Governorate 

(HCWTP) By Statistical Program 
Fatin Abdulkadhium M. alnasrawi  

Civil Eng. Dept., College of Engineering, Karbala University 

Fatinen35@gmail.com  

Abstract 
This study aimed of a assessment performance al- Hussein City water treatment(HCWTP) that 

located in the northeastern part of the holy Karbala city. the evaluation of performance and comparison the 

result with standard limits were achieved  After a development of statistical models that have been modeled 

by non-linear regression for the raw water quality parameter data of al-husayniyah river influent to the plant 
[...]
(y) and Independent variables assumed  a Population factor, Design period, Growth rate, 

Consumption, Time of storage, Coagulation time, Flocculation time, Surface loading rate, 

and Filtration rate. 

Khan, 2012, evaluated the surface water quality in al Kufa river station by using  

Multiple non-linear regression models in data fit program, where  the study showed that 

found a relationship between Biological Oxygen Demand(dependent variables) and pH , 

Phosphate, Nitrate, Turbidity unit, Chloride , Precipitated dust particles (Independent 

variables. 

2-The Purpose of Study:- 
The study aim to 

1- Characterization water quality parameter by statistical models 

2- Identify the relationship between parameter and water discharge 

3- Assessing the efficiency of water treatment plant and explain the effect weight of each 

water quality parameters on efficiency of it. 

3-The Purpose Of Water Treatment:-  
The main objective of water treatment is to purify the polluted water and make it fit 

for the human consumption, through the removal undesirable constituents from water 

supply. To explain more, there are basic purpose of Water Treatment Plant are as follows: 

The first Objective:- The most important requirement in  the design of water treatment 

plants; is that produce a final product must be safe to drink and fitting to 

microbiologically and chemically specification standard as well as aesthetically 

acceptable(Schutte,2006). A properly designed plant is not only a requirement to 

guarantee safe drinking water, but also skillful and alert plant operation and attention to 

the sanitary requirements of the source of supply and the distribution system are equally 

important(CPCB , 2002). 

The second objective: One of the most challenging elements in  design water 

treatment is that  provide effective quality water  to the consumer with rational 

costs(Rebert and Kubel, 2008). A sensitivity  treatment  cost analysis may be carried out 

using facilities with reasonable capital ,operating and maintenance costs (Beca,2010 ). 

Various alternatives in plant design should be evaluated for production of cost effective 

quality water(CPCB , 2002) .While The Factors affecting the water purification at water 

treatment plant today include: 



Journal of Babylon University/Engineering Sciences/ No.(4)/ Vol.(25): 2017 

1153 

1-Retrogradation in the quality of many raw water sources. 

2-Removal of potentially harmful synthetic organic substances in water sources 

3-Removal of resistant micro-organisms from water 

4-Improved training of process controllers for new processes and process optimization 

5-Demands for process integration and flexibility(Schutte,2006). 

4-Combinations of Treatment Processes For A Case Study:- 
Status of the Hussein city water treatment plant HCWTP is  located in the 

southeastern region of the holly Karbala city at al-husayniyah river and was constructed in 

Eighth decade of the last century. It covers 600,000 inhabitants right now, It was 

designed with a design capacity 8000 m
3
/hr but  the average operated inlet flow rate  is 

about 8270 m
3
/hr in hot season and 5400m

3
/hr in cold season this plant  includes  a 

different units as follow:- 

4.1 Intake Structure and pumping station:-  
Intakes are structures constructed in or adjacent to lakes, reservoirs, or rivers for the 

purpose of withdrawing water(Davis, 2010). their primary purpose of Intakes to 

selectively withdrew the best quality water that achieved by supplied the intake with 

screen technology(Qasim et.al.,2000). The intake structure can be very simple, e.g. a 

submerged intake pipe, or an elaborate tower-like structure that can house intake gates, 

screens, control valves, pumps and chemical feeders. The intakes may be submerged, 

floating or fixed tower. Submerged and floating intakes are used for small water supply 

projects(Schutte,2006). 

Raw water pumping stations are generally located at the intake structure. The 

purpose is to lift the water from the source to an adequate height from where the water 

can flow by gravity to the plant(Schutte,2006). 

Intake of (HCWTP) constructed adjacent al-husayniyah River And it's away from 

the plant by about 250m. Its  consist of 8 Centrifugal pumps ,The 6 pumps total energy of 

each pump is 1400 m
3
/ h, and  2 pumps  total energy of each pump is 400 m

3
/ h. The head  

pressure of the water is 20 m.  In the hot  season , nearly the pump is working at 

maximum capacity because the growing consumption during this  period. 

4.2The Purification Process:- 

4.2.1 The rapid mixing tanks:-  
a large portion of the suspended particles in water IS sufficiently small(this particle 

called colloidal particles )that their removal in a sedimentation tank is impossible at 

reasonable surface overflow rate and detention times(Steel et.al.,1979). These are 

colloidal particles can be sedimentation only after physical and chemical condition. 

Chemical conditioning of colloids is known as Coagulation and involves the addition of 

chemicals that modify the physical properties of colloids to enhance their removal(Qasim 

et.al.,2000).  

Agitation time  and velocity gradient two main factor effected on rapid mixing 

(Mackenzie and susan, 2004)  

The (HCWTP) two rapid mixing basins which its dimensions (10m*5m). The rapid 

mixing basin the first step in (HCWTP), a detention time less than 1 min, A coagulant, 

usually an Aluminum sulphate(Al2(SO4)3.16 H2O.) (i.e., alum) is added at high mixing 

speed (revolution speed=100 r p m) to the Hydraulic Flash Mixer tank  that used in plant.  

 

  



Journal of Babylon University/Engineering Sciences/ No.(4)/ Vol.(25): 2017 

1154 

4.2.2 Flocculation:- 
 follows coagulation  ,its Physical condition its involve bring the particles into 

contact so that they will collide, stick together, and grow to a size that will readily settle 

or filter out. Enough mixing must be provided to bring the floc into contact and to keep it 

from settling in the flocculation basin(Davis,2010). Flocculation involves the stirring of 

water to which a coagulant has been added at a slow rate, causing the individual particles 

to “collide”. Flocculation can take place in different types of equipment. A simple 

mechanical stirrer can be used for flocculation or a specially designed channel with 

baffles to create the desired flow conditions can also be used to flocculate the particles in 

water. The basis of the design of a flocculation channel is that the flow velocity of the 

water has to be reduced  to enable large, strong aggregates to form. If the flow velocity is 

too high the aggregates may break up again, causing settling of the broken flocs to be 

incomplete(Schutte ,2006). flocculation and sedimentation may be combined in a single 

unit and the sludge blanket of tank very popular for water treatment purpose 

(Tebbutt,1998).  

 A combined unit exit in the(HCWTP) the diameter of flocculation channel is 

(12m),  Water depths in the basin range from 4 m and the basin consist of  vertical blade 

that Spin slowly  to save a 70 1/sec velocity gradient and detention time 30min. The 

velocity of flow in flocculation tank not less than 0.40 m/sec, The flow velocity  from the 

flocculation basin to the settling basin should be low enough to prevent shear and 

breakup of the floc but high enough to keep the floc in suspension.  

4.2.3 Sedimentation tanks:- 

 In the design of an ideal sedimentation tank, one of the controlling parameters is 

the settling velocity (vs) of the particle to be removed. the settling properties of particles 

are categorized into four classes: (1) discrete particle settling, (2) flocculant settling, (3) 

hindered settling, and (4) compression settling By convention these categories have been 

labeled Type I, Type II, Type III, and Type IV settling(Mackenzie,2010) 

In a (HCWTP) a Type II sedimentation tank is characterized by particles that 

flocculate during sedimentation is used, the water after flocculation tank incoming to the 

circle sedimentation upflow clarifier  that  numbers and diameters of sedimentation tank 

is (8, 40m) respectively and utilizes gravity to remove the discrete particle from water 

because There is no adequate mathematical relationship that can be used to describe Type 

II settling. And The Stokes equation cannot be used because the flocculating particles are 

continually changing in size and shape. In addition, as water is entrapped in the floc, the 

specific gravity also changes. 

4.3Filtration:- 
Filtration processes are used principally for the removal of particulate material in 

water including clays and silts, micro-organisms and precipitates of organics and metal 

ions (Simon,2006).
 Filtration also aids in the removal of color, tastes, odors, iron, 

and manganese(Simon,2006)  

The process of filtration involves passing water, containing some impurity, through 

a granular bed of media, a small particles are removed by the sand grains and are retained 

in the bed of sand, while clean water flows out from the bottom of the sand bed(Schutte, 

2006) . 

Filters can be classified according to the medium type as: 

1. Single (mono.) medium filters.     



Journal of Babylon University/Engineering Sciences/ No.(4)/ Vol.(25): 2017 

1155 

 2. Dual media filters.      

 3. Mixed-media filters(Simon,2006). 

There are two types of filtration processes classified according to the speed  which are 

used in  a treatment plants: Slow sand filtration and rapid gravity sand filtration(Al-

Tufaily and Entesar,2010). The choice of a typical filter medium is dictated by the 

durability required, the desired degree of purification, and the length of filter run 

and ease of backwash sought(Steel,1979). 

In a (HCWTP) are using a rectangular slow sand filter tank which the number and 

dimensions (40,8m*10m) and 4  tanks stand by, and consist  a suitable arrangement of 

pipe work to collect the filtered water and when necessary provide the water/air for the 

backwash. Effective size of sand Filters in tanks out the Standard Specifications because 

Ministry of Municipalities is forcing treatment  plants to equip the sand from quarries of 

their own, therefore the plant doesn't  have high efficiency to remove the pollutant from 

water in this stage. 

4.4 Disinfection:- 
Schutte , 2006 defined a disinfection is  destroys disease-causing organisms in 

water. Disinfection is achieved mainly by chlorine, but ultraviolet radiation and other 

oxidising chemicals such as ozone and chlorine dioxide are also used disinfection is 

normally the last step in purifying drinking water (Hong,2006). Chlorine is the one of the 

most common disinfection chemical that being used(Eldib and Elbayoumy,2003). For 

a(HCWTP) After the drawing water from the filters stage passes to the sterilization basin 

where added chlorine before the passage of water into a reservoir of pure water and the 

concentration of residual free chlorine=0.5 mg/l after 30minute of pumping water to 

water network pipe to ensure microbiologically safe water. 

The layout ofal-hussein city water treatment plant explain in figure (25)  

5-Data Collection That Used In The Anlysis:- 
In order to knowledge the quality water of the HCWTP for  14  physicochemical 

and microbial parameters were evaluated during  one year and which that 2015.  at 

average from (3 to 5) samples from influent to WTP and  from effluent from WTP for on 

parameter  were taken and analyzed in one month and the pollution levels are being 

determined that The measured parameters used in regression are:  Tur. ,Ph, E.C., Alk , 

T.H , Ca , Mg , Cl ,SO4, TDS , TSS , Na , K , Al  . a Standard Deviation  δ  for a data 

used in analysis were determine show in table(1.1) . Finally, these parameter were tested 

in water laboratories  of directorate water in holly Karbala governorate. 



Journal of Babylon University/Engineering Sciences/ No.(4)/ Vol.(25): 2017 

 

Table(1) The Standard Deviation for the used data  

*Al increase because added of alum. 

6-The Regression Analysis Technique:- 
Before analyzing the data, and the results to be more confident; the extreme values 

of the data  water quality parameters for raw and treated water  were excluded by  using 

SPSS program. The reason for the use of SPSS for contains it the property  for excluded 

such this values. Fig (1) and (2)  show the data after excluding all the extreme values   

 
  

 

6.1-Models Formation:- 
A Data Fit is a science and engineering tool that simplifies the tasks of data 

regression analysis therefore a regression analysis was done by using "Data Fit" program 

version 9.1 software. 

In this study the statistical models are described the relations of  parameters of 

water quality and discharge. a statistical method [correlation analyses] was utilized for 

analyzing data collected, identify relationships between parameters  .while the overall 

significance of the model was determined by Variance analyses (Prob(F)). 

Pollut

ant 

Raw water Treated water 

Range 
Range Average 

δ(Standard 

Deviation) 

Range 
Range Average 

δ(Standard 

Deviation) Max. Min. Max. Min. 

TUR. 58 5 53 18.22 9.79 5 0.7 4.3 3.73 1.21 

PH 8.4 7.4 1 7.998 0.187 8.3 7.2 1.1 7.81 0.22 

E.C. 1433 931 502 1186.7 109.63 1425 912 513 1160.19 104.53 

ALK. 166 104 62 127 12.39 160 100 60 122.27 11.77 

T.H. 483 318 165 390.85 40.01 470 308 162 383.87 39.36 

Ca 130 70 60 93.68 13.85 126 68 58 89.65 13.15 

Mg 52 27 25 37.54 4.78 53 29 24 38.22 4.63 

CL 160 96 64 119.375 12.61 166 100 66 122.21 12.79 

SO4 370 204 166 284.44 37.98 375 208 167 289.17 38.18 

TDS 918 616 302 751.433 65.89 912 608 304 734.46 63.21 

TSS 85 16 69 33.86 10.69 24 3 21 10.47 4.63 

Na 118 70 48 90.12 11.74 116 70 46 89.46 11.16 

K 5.2 2.5 2.7 4.00 0.56 5 2.4 2.6 3.84 0.58 

Al. 7 7 7 0 7 0.1 0 0.1 0.024 0.022 

Fig(2) exclude value for treated water 

 
Fig(1) exclude value for raw water 

 

1156 



Journal of Babylon University/Engineering Sciences/ No.(4)/ Vol.(25): 2017 

 

A non-linear regression models were used for describing each variables. The 

relationship between a single variable Y, called dependent variable, and one or more 

independent variables, X1, … Xn are explained or modeled by a single and multiple 

regression analysis respectively.  

6.2The Dependent Variable (y) and The Independent Variables(x):- 
 In the present work, has been used single and multiple  regression for 

modeling(HCWTP)  : 

6.2.1 Single Regression:- 

 The proposed Non. Linear single regression model which used in all single 

regression  is             ……..(1)  

Where:- 

y = dependent variables. x = the independent variables, and a,b = model 

coefficients. 

The selected model defined a convex/concave curve equation and description as it's 

a power function this equation usually represented any data of flow(flow of water, 

transport of temperature, moving of asteroids, comets) therefore considered a best 

equation to representation a flow data of plant. 

In the single regression for modeling a presence study were  divided  into three  part 

as follow:-  

-First Single Regression Model:- 
 this model represented a relationship of a concentration  of raw water quality 

parameter(river water quality parameter) influent to pant and  discharge of raw river 

water .After application the result  from Data fit of this study  presented in table(2) 
 

Table (2) the result of regression of river water quality parameter influent to pant 

POL. Model 

Coefficient 

of Multiple 

Determinat

ionR2 

Standard 

Error of the 

Estimate 

Correlation Matrix 
Prob(F) 

Y X  

TUR.                      0.8834 7.723 
0.61997 1 X 

0.6342` 
1 0.61997 Y 

PH                    0.60025 7.188 
-0.0102939 1 X 

0.8797 
9 -0.0102939 Y 

E.C.                     0 98.5 
-0.406702 1 X 

 0.6551 
1 -0.406702 Y 

ALK.                      0.7531 10.76 